
Pursuant to Government Code Section 54953(e), members of the Resources & Infrastructure Standing Committee and
staff will participate in this meeting via a teleconference. Members of the public can submit written comments to the
Board Secretary at boardcomment@cambriacsd.org.

RESOURCES & INFRASTRUCTURE COMMITTEE

REGULAR MEETING
Monday, March 14, 2022 - 2:00 PM

AGENDA
Please click the link below to join the webinar:

https://us06web.zoom.us/j/81205070259?pwd=QklXQ2M2SEpLM0RxZVdFeWdBSU96QT09
Passcode: 487323
Or One tap mobile: 

US: +16699006833,,81205070259# or +13462487799,,81205070259# 
Or Telephone:

Dial(for higher quality, dial a number based on your current location): 
US: +1 669 900 6833 or +1 346 248 7799 or +1 253 215 8782 or +1 301 715 8592 or +1 312
[...]
Prepared by PG&E, Southland Energy, MKN  20 

 

Additionally, the 12-inch header in the basins at the end of the influent piping was removed to reduce 

hydraulic restriction and accommodate gravity flow from the grit chamber, resulting in uneven flow 

distribution across the basin.  

3.3.2 Proposed Solution 
This ECM will include construction of high efficiency air diffusers, construction of basin divider walls or 

baffles, improvement of recirculation piping, construction of new recirculation pumps, and installation 

of new submersible anoxic zone mixers. Due to the reduction in volume of the basin resulting from the 

construction of baffle walls, it is anticipated that influent flow equalization will be necessary to maintain 

reliable nutrient removal. Accordingly, it is assumed that ECM 1 (Flow Equalization) will be completed in 

coordination with this ECM. It is assumed that the equalization basin will normalize daily peak and low 

flows, but will not be sized to equalize wet weather flows. The design flow rate for ECM 3 is 0.99 MGD, 

based on the 2018 – 2019 maximum month average day flow.  

Tables 2 and 3 summarize the anticipated influent water quality, effluent quality goals, and operational 

parameters. As the design progresses, confirmation of the influent wastewater quality, including the 

various nitrogen forms, alkalinity, and temperature, is recommended. 

Table 2: MLE Process Preliminary Design Flow and Quality Criteria 

 
Dry Weather 

Conditions 

Wet Weather 

Conditions 
Comments 

Max Month Flow Rate 

(MGD) 
0.60 0.99 Based on 2018 – 2019 data 

Influent Quality    

BOD5 (mg/L) 350 220 Based on 2018 – 2019 data 

COD (mg/L) 700 400 Assumed 

TSS (mg/L) 350 220 
Assumed to be the same as BOD, due 

to inconsistency in historical data 

TKN (mg/L) 58 37 Assumed 

Ammonium as N (mg/L) 35 25 Assumed 

Alkalinity as CaCO3 (mg/L) 400 400 Assumed 

Temperature (°F) 58 58 Assumed typical minimum  

Effluent Quality Goals    

BOD5 (mg/L)  <10 < 10  

TSS (mg/L)  < 10 < 10  

Total Nitrogen (mg/L) < 8 < 8  

Nitrate (mg/L) ND ND  

Alkalinity as CaCO3 (mg/L) 70 - 80 70 – 80  

 

28 ATTACHMENT ADDED LATE



Cambria Community Services District Investment Grade Audit 

Sewer Fund Base Project – Implementation Proposal 

 

 

Prepared by PG&E, Southland Energy, MKN  21 

 

Table 3: MLE Process Preliminary Design Operational Parameter Criteria 

Operational Parameter Criteria 

MLSS (mg/L) 3,000 – 4,000 

SRT (days) 7 – 20 

HRT – aerobic (hr) 4 – 12 

HRT – anoxic (hr) 1 – 3 

RAS ratio (% of influent) 50 – 100 

Mixed Liquor internal recycle ratio (% of 

influent) 
100 - 200 

 

 

The components and design considerations for the for the MLE process upgrade are described below. 

 
Figure 9: MLE Process Improvements 

29 ATTACHMENT ADDED LATE



Cambria Community Services District Investment Grade Audit 

Sewer Fund Base Project – Implementation Proposal 

 

 

Prepared by PG&E, Southland Energy, MKN  22 

 

3.3.2.1 Baffle  

The District currently simulates an 

anoxic zone at the front of the two 

aeration basins by turning off the air 

supply to the front of the basins. A 

physical divide between the aerobic 

zone and the anoxic zone will reduce 

oxygen levels in the anoxic zone, 

allowing for increased denitrification 

rates and better overall process control. 

Baffles can be constructed from a 

variety of materials, including 

reinforced precast or cast-in-place 

concrete, reinforced plastics, or 

stainless-steel framed geomembrane. 

Baffles can be designed to allow for 

underflow or overflow or use flow-through windows along the width or at one end to induce serpentine 

flow.  

At least one baffle wall is recommended. Based on the preliminary design criteria (Tables 2 and 3), a 

baffle at approximately 18-feet from the front wall of each aeration basin is recommended. Further 

design will evaluate alternatives to reduce the potential for short circuiting through the anoxic zone, 

effectively reducing hydraulic retention time and denitrification potential. One alternative is to place a 

second baffle approximately half-way through the anoxic zone. The flow windows in each baffle would 

be on opposite ends to promote a serpentine flow pattern. Another alternative is a flow distributor, 

such as the pipe that was previously installed in the aeration basin. At a minimum, larger outlets would 

be recommended to reduce potential for clogging.  

3.3.2.2 Anoxic Zone Mixers 

Mixers are used in the anoxic zone to keep solids suspended 

and maintain complete mixing. Typical power requirements 

for machinal mixing in the anoxic zone range from 0.3 to 0.5 

horsepower per 1000 cubic feet.  

There are a few types of mixers that will be reviewed during 

design, including conventional mechanical propeller mixers 

and air-powered mixers. Flygt makes a propeller mixer with a 

sealed, submerged variable frequency drive, allowing for 

speed adjustment to more readily match process demands, 

which could change by temperature and other factors. 

Figure 10: Geomembrane Baffle with Flow-Through Window 
(Environetics Director II) 

Figure 11: Submersible Propeller Mixer 
(Flygt 4320) 

30 ATTACHMENT ADDED LATE



Cambria Community Services District Investment Grade Audit 

Sewer Fund Base Project – Implementation Proposal 

 

 

Prepared by PG&E, Southland Energy, MKN  23 

 

Air-powered mixers consist of coarse bubble diffusers beneath a steel tube which direct the air flow to 

provide air-lift mixing. These types of mixers have the advantage of no moving parts, which eliminates 

ragging potential. The required air can be supplied by either a small air compressor that sits on the deck 

near the mixer or through a small air line drop off the main air supply for the aeration basin.  

3.3.2.3 Fine-Bubble Porous Diffusers 

The existing diffusers will be replaced with porous 

fine-bubble diffusers, likely in a grid pattern, utilizing 

either disc or tube diffusers. The diffuser system will 

coordinate with the existing air piping and connect to 

the existing 6-inch air piping, reusing the isolation 

valves and stainless-steel drop legs, if possible. A 

minimum dissolved oxygen concentration of 2.0 mg/L 

is recommended in the aeration basin. It is assumed 

that two dissolved oxygen (DO) probes will be 

installed in each aeration basin, one near the inlet 

and one near the outlet. The DO probes will be used 

to monitor and may be used to control air flow rates 

in the basins, either through minimum or average set points.  

3.3.2.4 Internal Mixed Liquor Recycle 

It is assumed that the existing submersible mixed liquor recycle pumps will need to be replaced. Solids-

handling submersible pumps, sized to handle up to 2 MGD each, will be installed, one at the end of each 

aeration basin. Preliminary design for the discharge piping consists of 8-inch ductile iron piping from the 

pump to the front of the two anoxic zones. The discharge piping will include check valves, magnetic flow 

meters, and isolation valves, arranged so the flow meters and valves are accessible from the deck.  

3.3.3 Benefits 

• Reduces energy usage by installing high efficiency diffusers for improved oxygen transfer 

• Reduces volume requiring aeration by partitioning the anoxic and aerobic zones 

• Provides reliable nutrient removal  

• Replaces mechanical equipment which has failed and/or reached the end of its useful life  

• Provides improved flow distribution 

• Reduces burden on staff 

3.3.4 Potential Savings 
The savings calculated for this ECM includes the savings associated with the improved oxygen transfer 

efficiency (OTE) of new fine pore bubble diffusers to replace nonfunctioning diffusers, reduced aeration 

and mixing requirement through isolating the anoxic zone, and improved flow distribution. It is assumed 

that ECM 4 (Blower Improvements) and ECM 1 (Flow Equalization) have already been completed. 

Figure 12: Air-powered mixer (Medora Corp) 

31 ATTACHMENT ADDED LATE



Cambria Community Services District Investment Grade Audit 

Sewer Fund Base Project – Implementation Proposal 

 

 

Prepared by PG&E, Southland Energy, MKN  24 

 

Isolating the anoxic zone reduces the volume in the basin requiring mixing by aeration. Installing new 

diffusers will also improve overall efficiency since some of the existing diffusers have obviously failed 

and require replacement. It is estimated that this ECM would reduce energy consumption by 

approximately 8,200 kWh/year, or $338 annually. 

3.4 ECM 4: Blower System Improvements 

3.4.1 Existing Condition 
The WWTP has two activated sludge aeration basins that use coarse bubble diffusers to provide oxygen 

for microbial digestion of wastewater. The basins are supplied with compressed air by two multistage, 

centrifugal blowers driven by 125-hp motors 

and one multistage, centrifugal blower driven 

by a 100-hp motor that previously served the 

equalization ponds. The three blowers are 

located in a nearby blower building. Normally, 

only one of the 125-hp blowers operates to 

produce compressed air for the aeration basins 

and the aerobic digester. 

Currently, one blower is equipped with a VFD, 

and the second unit has a soft starter. The VFD 

installed on the 125-hp blower has limited turn 

down (air flow output reduction).  

A plant wide air system conveys process air to 

the activated sludge basins and sludge holding 

tanks from three constant speed, 125-hp, multi-stage Hoffman centrifugal blowers1. Multi-stage blowers 

incorporate several impellers that are housed within a staged volute assembly directly connected to a 

motor. The capacities of the multi-stage Hoffman blowers are not currently controlled. They are 

manually operated by plant staff and are not controlled by dissolved oxygen (DO) or other parameters in 

the activated sludge basins. DO control is not used because the existing centrifugal blowers are prone to 

surging if the air output rates are reduced too much. Additionally, although the plant Supervisory 

Control and Data Acquisition (SCADA) monitors DO levels, the existing DO sensor telemetry is no longer 

functional. Figure 14 shows a partially closed valve in the blower air distribution piping. 

 
1 A fourth blower rated at 100-hp is in place and was used for mixing the influent EQ basing (no longer in use). This 

blower does not have adequate capacity for other uses and is not utilized for any processes. 

Figure 13: Existing Multi-stage blowers 

32 ATTACHMENT ADDED LATE



Cambria Community Services District Investment Grade Audit 

Sewer Fund Base Project – Implementation Proposal 

 

 

Prepared by PG&E, Southland Energy, MKN  25 

 

 

 

The existing Hoffman blowers (Hoffman model No. 38407A1) were installed as part of the 1993 

upgrades. Improved technology is now available which is both more energy efficient and more readily 

operated under variable speeds. The Hoffman blowers have a rated capacity of 2,000 scfm at a rated 

discharge pressure of 25 psig. The blowers are currently operated at 100 percent of capacity and are 

equipped with inlet throttling valves, but these valves are not modulated to regulate blower flows. 

Multi-stage blowers are generally less efficient and have less turndown capability than other available 

options. The existing blowers are also at the end of their useful life. Finally, holes in the existing blower 

ducts release warm air into the motor control center (MCC), reducing air delivery to the basins while 

also increasing cooling requirements into the MCC room. 

Table 4: Existing Aeration Blowers 

Blower 
Manufacturer and 

Model No. 
Blower Type Qty Control 

Blower 

Motor 

(hp) 

Status 

Main 

Blowers 
Hoffman 38407A1 Centrifugal  

1 (active) 

2 (standby) 

1-VFD 

1-Soft 

Start 1-

None 

125 1 On 

Pony 

Blower 
Hoffman 4208A Centrifugal  1 None 100 Off  

 

3.4.2 Proposed Solution 
This ECM will include construction of a new blower, aeration piping modifications, duct repair, variable 

frequency drive, and dissolved oxygen control systems to improve efficiency and effectiveness. The DO 

Figure 14: Partially Closed Blower Air Distribution Valve 

33 ATTACHMENT ADDED LATE



Cambria Community Services District Investment Grade Audit 

Sewer Fund Base Project – Implementation Proposal 

 

 

Prepared by PG&E, Southland Energy, MKN  26 

 

control panel will monitor dissolved oxygen levels and airflows within the aeration basins and control 

the positions of the airflow control valves at each aeration basin to maintain DO setpoints. DO control 

will allow the blowers to run only at the required rate, reducing electrical usage and avoiding over-

aeration. New DO sensors will be installed in each basin and connected to the plant’s SCADA system.  

MKN evaluated the use of hybrid and turbo blowers to replace the existing multi-stage centrifugal 

blowers. Turbo blowers tend to be more energy efficient than hybrid blowers but have lower turn down 

(2: 1 for turbo blowers versus 4:1 for hybrid blowers). Ultimately, the treatment plant needs a higher 

turn down to eliminate the need for throttling air flow. Hybrid blowers equipped with VFDs were 

selected to provide better efficiencies over the range of blower turndown than can be achieved through 

inlet throttling.  

Coombs-Hopkins quoted an Aerzen Model D 29S hybrid blower for this installation. The quoted 

configuration includes a blower-mounted 40-hp variable frequency drive. The Aerzen Model D 29S can 

provide 881 scfm which is large enough for the system needs while allowing for a turn-down to a 

minimum 322 scfm. Although the original concept was to replace all three blowers, the scope has 

changed to replace only one blower and maintain the additional existing blowers in a standby capacity. 

It is recommended to install new, variable speed, higher efficiency blowers and enable DO control to 

vary aeration rates based on measured DO in the basins. The WWTP’s SCADA system should be 

upgraded to control the new blowers’ output based on measured DO in the basins. Energy savings will 

result from the use of a higher efficiency blower, reduced blower discharge pressure, and reduced 

blower air output (reduced DO setpoint) for aeration. 

3.4.3 Benefits 

• Reduces energy usage by installing high efficiency blowers, variable speed drives, mass air flow 

meters, and automated controls 

• Reduces over-aerating by introducing DO control to ensure stable and efficient control of the 

plant’s process air system 

• Eliminates the need to throttle flow with valves 

• Reduces air conditioning loads by eliminating hot air entry into conditioned space 

• Replaces mechanical equipment which has failed and/or reached the end of its useful life  

• Reduces burden on plant staff 

34 ATTACHMENT ADDED LATE



Cambria Community Services District Investment Grade Audit 

Sewer Fund Base Project – Implementation Proposal 

 

 

Prepared by PG&E, Southland Energy, MKN  27 

 

 

  

 

3.4.4 Potential Savings 
The savings associated with this ECM assumes that ECM 3 has already been completed. Blower power 

requirements were calculated assuming an OTE of 20%. The majority of savings associated with this ECM 

are anticipated as a result of improved blower efficiency, providing the ability to reduce aeration during 

low demand periods, and reducing over-aerating by utilizing DO control. Under 2017-2018 operating 

conditions, blower power consumption for both aeration and mixing demand was estimated to be 

approximately 87 kW. Power requirement after this ECM is implemented is estimated at 32 kW and is 

based on the minimum air flow required for mixing, which exceeds the air flow required to meet 

biochemical oxygen demand (BOD)2.  

The savings associated with this ECM are anticipated to be approximately 381 MWhr/year, slightly over 

$69,000 annually. 